Installation instructions
For set # 3.1147 Chrome

For set # 3.1148 Gold
LS1 Engine adapter kit

| < V] = Nl 7 4
E=NWES N Y

SUSPENSI{IN.

Parts list: 3.1147 Chrome

2 - 1106 (short and wide engine mount).
1-15.06.56.41 (adapter plate passenger side).
1-15.06.57.41 (adapter plate driver side).
2-15.05.85.41

6 - 15.05.74.41 (M10 x 1.5mm x 35mm bolt).

4 - 15.05.36.41 (3/8-16 x 1.00” bolt).

10 - 15.03.122.41

(19mm O.D. x 10mm 1.D. x .2mm flat washer).
1 - 17539 (this instruction sheet).

(M10 x 1.5mm x 25mm socket head cap screw ).

Parts list: 3.1148 Gold

2 - 1108 (short and wide engine mount).

1 - 15.06.56.39 (adapter plate passenger side).
1-15.06.57.39 (adapter plate driver side).
2-15.05.85.39

(M10 x 1.5mm x 25mm socket head cap screw ).
6 - 15.05.74.39 (M10 x 1.5mm x 35mm bolt).

4 - 15.05.36.39 (3/8-16 x 1.00” bolt).

10 - 15.03.122.39

(19mm O.D. x 10mm 1.D. x 2mm flat washer).
1 - 17539 (this instruction sheet).

Socket head cap screw

Torque to 37 ft Ibs.

3/8-16 bolt
Torque to 40 ft Ibs.

N

M10 bolt
Torque to 37 ft Ibs.

~

M10 bolt /

Torque to 37 ft Ibs.

3/8-16 bolt
Torque to 40 ft Ibs.

\ Short and wide

engine mount

Adapter plate

17539

ENERGY SUSPENSION SYSTEMS

passenger side

M10 bolt
Torque to 37 ft Ibs.

SUSPENSION SYSTEMS


http://www.carid.com/energy-suspension/
http://www.carid.com/suspension-systems.html

	Page 1

